S100LddMOd NOSLIVM




5461 14"CUT OFF MACHINE PARTS LIST

_No' Description of part QTY No. Description of part QTy
; cord sleeve 1 46 nut M10 1
2 power cord 1 47 outer hex bolt M10*32 1
3 screw ST4*14A 2 48 629-RS bearing 1
~4_ cord clamp 1 49 gear 1
5 left/right handle 1 50 distance set 1
6 switch 1 51 square key 1
7 screw M5*45 6 52 front cover 1
8 nut M5 2 53 retaining ring for hole 1
9 | left and right sub handle nameplate cover 2 54 6203-RS bearing 1
10 carrying handle 1 55 spindle 1
" screw M5*35 2 56 inner flange 2
12 screw M5*35 1 57 outer flange 2
13 screw ST4*16F 10 58 Single mesh grinding wheel 1
14 motor housing 1 59 small flange 1
15 screw M4*10 1 60 outer hex bolt M10*20 3
16 brush cap 2 61 active shield 1
17 carbon brush 2 62 rubber seal 5
18 brush holder 2 63 screw M5*10 2
19 extensin spring 2 64 nut M5 2
20 insulating sheet 2 65 spring column pin 1
21 rear cover 1 66 seat 1
22 screw M4*12 7 67 release nut 1
23 screw M5*10 2 68 lead screw assembly 1
24 upper guard 1 69 washer $8*®16*1.5 1
25 screw M5*20 4 70 vise pin 1
26 shock absorption washer 1 71 clamp fence 1
27 upper amm 1 72 washer $8*$20*2 1
28 6203 bearing 1 73 nut M8 1
29 bearing retaining plate 1 74 angle adjustment vise 1
30 stainless steel washer 217 1 75 spark cover 1
31 baffle 1 76 outer hex bolt M10*130 1
32 armature 1 77 steel pipe 1
33 stainless steel washer 210 1 78 nut M6 1
34 6200 bearing 1 79 spring washer g6 1
35 stator 1 80 inner hex screw M6*16 1
36 cotter pin 2 81 washer 1
37 lock down pin 1 82 spring washer o8 2
38 rubber column 1 83 screw M8*18 2
39 Jock down knob 1 84 base 1
40 screw M5*12 2 85 lock nut 4_1’_____
41 self-locking pin pressure plate 1 86 bowl type washer 2
42 self-locking spring 1 87 screw M6*14 1
23 self-ocking pin 1 88 rubber feet R
44 scrow M5°75 2 89 sponge mat __’_’j,.,
45, {rpt o SPIEIE - RTINS




